SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.38 59.33 -14.67 74 48.34 27.52 16.63 | 33.16 119 355 P H
2389.94 51.87 -2.13 54 40.88 27.52 16.63 33.16 119 355 A H
* 2422 108.51 - - 97.59 27.46 16.66 33.2 119 355 P H
* 2422 101.09 - - 90.17 27.46 16.66 33.2 119 355 A H
802.11n 2485.72 55.12 -18.88 74 44.35 27.33 16.71 33.27 119 355 P H
HT40 2484.46 46.22 -7.78 54 35.45 27.33 16.71 33.27 119 355 A H
CHO03 2343.46 55.5 -18.5 74 44.39 27.64 16.57 33.1 138 96 P \%
2422MHz 2388.82 46.39 | -7.61 54 35.4 2752 | 16.63 | 33.16 | 138 | 96 AV
* 2422 99.78 - - 88.86 27.46 16.66 33.2 138 96 P \%
* 2422 91.58 - - 80.66 27.46 16.66 33.2 138 96 A \%
2490.13 55.03 -18.97 74 44.27 27.32 16.72 | 33.28 138 96 P \%
2496.36 46.01 -7.99 54 35.27 27.31 16.72 33.29 138 96 A \%
2389.66 62.86 -11.14 74 51.87 27.52 16.63 | 33.16 119 356 P H
2389.94 52.64 -1.36 54 41.65 27.52 16.63 | 33.16 119 356 A H
* 2437 113.09 - - 102.2 27.43 16.67 33.21 119 356 P H
* 2437 104.6 - - 93.71 27.43 16.67 33.21 119 356 A H
802.11n 2483.62 60.81 -13.19 74 50.04 27.33 16.71 33.27 119 356 P H
HT40 2483.69 52.27 -1.73 54 41.5 27.33 16.71 33.27 119 356 A H
CH 06 2322.88 55.03 -18.97 74 43.8 27.76 16.55 | 33.08 105 99 P \Y,
2437MHz 2362.08 45.97 -8.03 54 3492 | 2758 | 1659 | 33.12 | 105 | 99 AV
* 2437 105.61 - - 94.72 27.43 16.67 33.21 105 99 P Vv
* 2437 97.43 - - 86.54 27.43 16.67 33.21 105 99 A \%
2492.16 55.55 -18.45 74 44.79 27.32 16.72 33.28 105 99 P \%
2483.69 46.73 -7.27 54 35.96 27.33 16.71 33.27 105 99 A \%
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2327.92 5469 |-19.31 74 43.49 27.73 16.55 | 33.08 | 204 | 354 P H
2388.96 46.16 -7.84 54 35.17 27.52 16.63 33.16 204 354 A H
2452 109.49 - - 98.64 27.4 16.68 | 33.23 | 204 | 354 P H
2452 101.33 - - 90.48 274 16.68 33.23 204 354 A H
802.11n 2483.76 61.31 |-12.69 74 50.54 27.33 16.71 | 33.27 | 204 | 354 P H
HT40 2484.11 52.89 -1.11 54 42.12 27.33 16.71 33.27 204 354 A H
CH 09 2323.72 55.08 -18.92 74 43.85 27.76 16.55 33.08 132 99 P \%
2452MHz 2312.66 4587 | -8.13 54 3458 | 27.82 | 1654 | 33.07 | 132 | 99 | A | V
2452 101.01 - - 90.16 274 16.68 33.23 132 99 P \%
2452 92.8 - - 81.95 27.4 16.68 | 33.23 | 132 99 A |V
2486 54.53 -19.47 74 43.76 27.33 16.71 33.27 132 99 P \%
2484.95 46.48 -7.52 54 35.71 27.33 16.71 33.27 132 99 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4844 37.49 |-36.51 74 59.58 31.1 10.07 | 63.26 | 100 0 P | H
7266 43.09 |-30.91 74 54.82 36.6 12.45 | 60.78 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 37.3 -36.7 74 59.39 31.1 10.07 | 63.26 | 100 0 P |V
2422MHz 7266 43.64 |-30.36 74 55.37 36.6 12.45 | 60.78 | 100 0 P |V
Y
Y
4874 39.62 |-34.38 74 61.69 31.1 10.08 | 63.25 | 100 0 P | H
7311 44.09 |-29.91 74 55.74 | 36.58 125 | 60.73 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 37.57 |-36.43 74 59.64 31.1 10.08 | 63.25 | 100 0 P |V
2437MHz 7311 45.08 |-28.92 74 56.73 36.58 125 | 60.73 | 100 0 P |V
Y,
Y,
4904 38.52 |-35.48 74 60.57 | 31.12 | 10.07 | 63.24 | 100 0 P | H
7356 42.98 |-31.02 74 54.62 | 36.48 | 12,55 | 60.67 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 38.57 |-35.43 74 60.62 | 31.12 | 10.07 | 63.24 | 100 0 P |V
2452MHz 7356 45.3 -28.7 74 56.94 36.48 | 12.55 | 60.67 | 100 0 P |V
\Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
42.61 31.56 -8.44 40 43.04 17.92 0.96 30.36 - - P H
63.95 31.64 -8.36 40 49.16 11.76 1.18 30.46 100 0 P H
114.39 30.04 -13.46 43.5 41.96 16.97 1.52 30.41 - - P H
717.73 36.14 -9.86 46 34.64 27.04 3.94 29.48 - - P H
746.83 35.13 -10.87 46 32.58 27.92 4.04 29.41 - - P H
894.27 37.36 -8.64 46 33 29.02 4.49 29.15 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 42.61 36.51 -3.49 40 47.99 17.92 0.96 30.36 100 87 QP | V
LF 42.61 41.19 1.19 40 52.67 17.92 0.96 30.36 100 87 P \Y,
112.45 30.12 -13.38 43.5 42.1 16.92 1.52 30.42 - - P \%
186.17 25.09 -18.41 43.5 38.68 14.83 1.92 30.34 - - P \%
731.31 34.34 -11.66 46 32.25 27.55 3.99 29.45 - - P Vv
885.54 39 -7 46 34.62 29.08 4.46 29.16 - - P \%
955.38 36.25 -9.75 46 29.84 30.71 4.68 28.98 - - P \%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
2347.905 55.83 -18.17 74 44.75 27.61 16.58 33.11 208 45 P H
2390 46.69 -7.31 54 35.7 27.52 16.63 | 33.16 208 45 A H
* 2412 105.82 - - 94.87 27.48 16.65 | 33.18 208 45 P H
* 2412 96.78 - - 85.83 27.48 16.65 | 33.18 208 45 A H
802.11ac H
VHT20 H
CHO1 2390 61.24 -12.76 74 50.25 27.52 16.63 33.16 185 28 P \%
2412MHz 2390 52.01 | -1.99 54 41,02 | 2752 | 16.63 | 33.16 | 185 | 28 AV
* 2412 113.41 - - 102.46 27.48 16.65 33.18 185 28 P \%
* 2412 104 - - 93.05 27.48 16.65 33.18 185 28 A \Y
\%
Vv
2375.8 55.14 -18.86 74 44.12 27.55 16.61 33.14 203 46 P H
2389.94 45.44 -8.56 54 34.45 27.52 16.63 33.16 203 46 A H
* 2437 107.6 - - 96.71 27.43 16.67 33.21 203 46 P H
* 2437 97.9 - - 87.01 27.43 16.67 33.21 203 46 A H
802.11ac 2483.64 55.29 -18.71 74 44.52 27.33 16.71 33.27 203 46 P H
VHT20 2485.2 45.63 -8.37 54 34.86 27.33 16.71 33.27 203 46 A H
CH 06 2389.94 57.79 -16.21 74 46.8 27.52 16.63 33.16 178 23 P \Y,
2437MHz 2389.94 48.3 -5.7 54 37.31 27.52 16.63 33.16 178 23 A \%
* 2437 114.05 - - 103.16 27.43 16.67 33.21 178 23 P \%
* 2437 104.91 - - 94.02 27.43 16.67 33.21 178 23 A \%
2484.48 58.9 -15.1 74 48.13 27.33 16.71 33.27 178 23 P \%
2484.36 49.32 -4.68 54 38.55 27.33 16.71 33.27 178 23 A \%
TEL : 886-3-327-3456 Page Number : B40 of B48

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

* 2462 100.81 - - 89.98 27.38 16.69 | 33.24 | 201 53 P H
* 2462 91.35 - - 80.52 27.38 16.69 33.24 201 53 A H
2490.28 55.31 |-18.69 74 44.55 27.32 16.72 | 33.28 | 201 53 P H
2483.96 45.75 -8.25 54 34.98 27.33 16.71 33.27 201 53 A H
802.11ac H
VHT20 H
CH11 * 2462 107 - - 96.17 27.38 16.69 33.24 171 46 P \%
2462MHz |« 2462 101.74 - - 9091 | 27.38 | 16.69 | 3324 | 171 | 46 | A | V
2483.8 59.97 -14.03 74 49.2 27.33 16.71 33.27 171 46 P \%
2483.6 50.22 -3.78 54 39.45 27.33 16.71 | 33.27 | 171 46 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 40.05 -33.95 74 62.15 311 10.07 63.27 100 0 P H
H
802.11ac H
VHT20 H
CHO1 4824 42.01 -31.99 74 64.11 311 10.07 63.27 100 0 P \%
2412MHz \Vj
\%
\%
4874 41.12 -32.88 74 63.19 31.1 10.08 | 63.25 | 100 0 P H
7311 44.85 -29.15 74 56.5 36.58 125 60.73 100 0 P H
802.11ac H
VHT20 H
CH 06 4874 44 -30 74 66.07 31.1 10.08 | 63.25 | 100 0 P |V
2437MHz 7311 4521 | -28.79 74 56.86 | 36.58 12,5 | 60.73 | 100 0 P |V
Vv
\%
4924 38.26 -35.74 74 60.22 31.2 10.07 63.23 100 0 P H
7386 44.48 | -29.52 74 56.18 36.36 12.58 | 60.64 | 100 0 P H
802.11ac H
VHT20 H
CH11 4924 40.11 -33.89 74 62.07 31.2 10.07 63.23 100 0 P \%
2462MHz 7386 45.23 | -28.77 74 56.93 | 36.36 | 12.58 | 60.64 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2310.7 54.9 -19.1 74 43.59 27.84 16.53 | 33.06 199 62 P H
2389.8 46.36 -7.64 54 35.37 27.52 16.63 33.16 199 62 A H
* 2422 98.61 - - 87.69 27.46 16.66 33.2 199 62 P H
* 2422 89.64 - - 78.72 27.46 16.66 33.2 199 62 A H
802.11ac 2492.16 55.72 -18.28 74 44.96 27.32 16.72 33.28 199 62 P H
VHT40 2485.72 45.09 -8.91 54 34.32 27.33 16.71 33.27 199 62 A H
CHO03 2389.94 59.53 -14.47 74 48.54 27.52 16.63 33.16 200 17 P \%
2422MHz 2389.66 51.37 -2.63 54 40.38 | 2752 | 16.63 | 33.16 | 200 | 17 AV
* 2422 106.56 - - 95.64 27.46 16.66 33.2 200 17 P \%
* 2422 97.93 - - 87.01 27.46 16.66 33.2 200 17 A \%
2485.72 56.1 -17.9 74 45.33 27.33 16.71 33.27 200 17 P \%
2483.62 46.46 -7.54 54 35.69 27.33 16.71 33.27 200 17 A \%
2363.06 55.94 -18.06 74 44.9 27.57 16.6 33.13 187 40 P H
2389.94 46.98 -7.02 54 35.99 27.52 16.63 | 33.16 187 40 A H
* 2437 101.96 - - 91.07 27.43 16.67 33.21 187 40 P H
* 2437 92.96 - - 82.07 27.43 16.67 33.21 187 40 A H
802.11ac 2483.62 57.01 -16.99 74 46.24 27.33 16.71 33.27 187 40 P H
VHT40 2483.55 47.77 -6.23 54 37 27.33 16.71 33.27 187 40 A H
CH 06 2389.66 57.15 -16.85 74 46.16 27.52 16.63 33.16 169 72 P Vv
2437MHz 2389.8 48.83 | -5.17 54 37.84 | 2752 | 16.63 | 33.16 | 169 | 72 AV
* 2437 106.04 - - 95.15 27.43 16.67 33.21 169 72 P Vv
* 2437 97.57 - - 86.68 27.43 16.67 33.21 169 72 A \%
2485.58 60.34 -13.66 74 49.57 27.33 16.71 33.27 169 72 P \%
2483.55 50.97 -3.03 54 40.2 27.33 16.71 33.27 169 72 A \%
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2321.9 55.18 -18.82 74 43.94 27.77 16.55 33.08 187 35 P H
2371.46 45.21 -8.79 54 34.18 27.56 16.61 33.14 187 35 A H
* 2452 99.2 - - 88.35 27.4 16.68 | 33.23 | 187 35 P H
* 2452 90.52 - - 79.67 274 16.68 33.23 187 35 A H
802.11ac 2484.11 57.23 |-16.77 74 4646 | 2733 | 16.71 | 3327 | 187 | 35 P | H
VHT40 2484.6 46.27 -7.73 54 355 27.33 16.71 33.27 187 35 A H
CH 09 2317 54.93 -19.07 74 43.66 27.8 16.54 33.07 199 21 P \%
2452MHz 2341.92 4531 | -8.69 54 3419 | 2765 | 1657 | 331 | 199 | 21 | A |V
* 2452 104.55 - - 93.7 274 16.68 33.23 199 21 P \%
* 2452 96.81 - - 85.96 27.4 16.68 | 33.23 | 199 21 A |V
2486.49 59.94 -14.06 74 49.17 27.33 16.71 33.27 199 21 P \%
2483.76 49.03 -4.97 54 38.26 27.33 16.71 | 33.27 | 199 21 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4844 38.97 -35.03 74 58.68 311 10.07 60.88 100 0 P H
7266 45.25 -28.75 74 57.13 36.6 12.45 60.93 100 0 P H
802.11ac H
VHT40 H
CHO03 4844 38.78 -35.22 74 58.49 311 10.07 60.88 100 0 P \%
2422MHz 7266 4427 | -29.73 74 56.15 36.6 12.45 | 60.93 | 100 0 P |V
\%
\%
4874 38.11 -35.89 74 57.78 311 10.08 60.85 100 0 P H
7311 44.74 -29.26 74 56.58 36.58 125 60.92 100 0 P H
802.11ac H
VHT40 H
CH 06 4874 39.84 -34.16 74 59.51 31.1 10.08 60.85 100 0 P \%
2437MHz 7311 45.24 | -28.76 74 57.08 | 36.58 12,5 | 60.92 | 100 0 P |V
Vv
\%
4904 38.56 -35.44 74 58.19 31.12 10.07 60.82 100 0 P H
7356 44.4 -29.6 74 56.29 36.48 12.55 60.92 100 0 P H
802.11ac H
VHT40 H
CH 09 4904 38.83 -35.17 74 58.46 31.12 10.07 60.82 100 0 P \%
2452MHz 7356 44.4 -29.6 74 56.29 | 36.48 | 1255 | 60.92 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11ac VHT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
57.16 29.66 -10.34 40 47.02 11.99 1.11 30.46 - - P H
95.96 28.3 -15.2 43.5 41.89 15.4 1.44 30.43 - - P H
167.74 32.39 -11.11 43.5 45.08 15.85 1.82 30.36 - - P H
777.87 33.21 | -12.79 46 30.29 28.13 4.13 29.34 - - P H
860.32 35.48 -10.52 46 31.01 29.28 4.39 29.2 - - P H
891.36 36.82 -9.18 46 32.46 29.04 4.47 29.15 | 100 0 P H
H
H
H
H
2.4GHz H
802.11ac H
VHT20 131.85 32.23 -11.27 43.5 43.64 17.37 1.61 30.39 - - P \%
LF 151.25 36.66 -6.84 43.5 48.19 17.12 1.72 30.37 100 0 P Vv
212.36 31.6 -11.9 43.5 44.77 15.12 2.01 30.3 - - P \%
747.8 33.26 -12.74 46 30.71 27.92 4.04 29.41 - - P \%
894.27 37.3 -8.7 46 32.94 29.02 4.49 29.15 - - P Vv
948.59 36.27 -9.73 46 30.13 30.48 4.66 29 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HNV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) =

Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 23.1~26.4°C

Test Engineer : Jack Cheng , Lance Chiang, CR Liao

Relative Humidity : 51.8~60.9%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : C1 of C175
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<CDD Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Level (dBuVim) Date: 2019.09-10 Level (dBuVim) Date: 2019-09-10
130 130)
10| 110 T
9% 9%
PEAK 74
70 70
50 O DS SOOI P APSUTAA er i
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
p K Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition + PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 120 Setting 120
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
9% 9%
70 70
AVG 54
5 DO A R R ———
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
Site :03CHI2-HY Site :03CHI2-HY
AVg . Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition V6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto W:1000.000KHz VBW:0.010KHzZ SWT:Auto
Detector +Peak Detector eak
Project 1981244 Project 1244
Setting 120

Setting

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C2of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

Level (dBuVim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130
|
o) 110
9% 9%
PEAK 74
’ ’ / w
M bl 9
50 50
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2415 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 120 Setting 120
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
90| 90|
70 70
AVG 54
e N R R R ————
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 120 Setting 120

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Level (dBuVim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130
o) 19 1
9% 9%
PEAK 74
70 70
.
50 50
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
90| 90|
70 70
AVG 54
50 . 50
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C4 of C175




ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - R

1 Horizontal Fundamental

Level (dBuVim) Date: 2019-09-10

130

10|

PEAK_BE_74

B

430 2440, 2450 2480, 2490 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY

Peak Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Left b I an k
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 1981244
Setting 22
Level (dBuV/m) Date: 2019-09-10
130
o)
90|
70
AVG BE 54
50 1
30
10
430 2440 2450 2460 470, 2450 2490, 2500
Frequency (MHz)
A Site :03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL e t an
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Project 1981244
Setting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C5 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Level (dBuVim) Date: 2019.09-09 Level (dBuvim) Date: 2019-09-09
130 130
o) 110
9% 9%
PEAK 74
70 70
|
50 50
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG 54
50 3 D B S B ——
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C6 of C175




ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Level (dBuVim)

Date: 2019-09-09

130

10|

PEAK_BE 74
70
|
50
30
10
o 430 2440. 2450. 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
P Kk Site :03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 1981244
Setting 22

Left blank

Level (dBuVim)

Date: 2019-09-09

130

10|

Site

Avg. Conditon

Detector
Project
Setting

AVG_BE_54
—l 1
430 2440, 2450 2460 470, 2480 2490 2500
Frequency (MHz)
:03CHI2-HY

: AV6_BE_54 3m HORN_9120D_1328 VERTICAL
: RBW:1000.000KHz VBW:0010KHz SWT:Auto

i Peak

1981244

122

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C7 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Fundamental

Level (dBuVim) Date: 2019.09-09

Level (dBuVim) Date: 2019.09-09

130 130)

10| 110

PEAK_BE 74 PEAK 74
70|

| w T

460 2463.2465.2467. 2460.2471. 2473. 2475.2477. 2479. 2481. 2483.2485. 2487. 2480.2491. 2493. 2495.2497. 2500 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG BE 54 AVG 54
50 . U S —————
30 30
10 10
460 2463.2465.2467. 2469.2471.2473.2475.2477. 2479, 2451, 2483 2485, 2487, 2489.2491. 2493, 2495.2497. 2500 000 300, 1500 1700 1900 2100 2300 500, 2700, 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C8 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Level (dBuVim) Date: 2019.09-09 Level (dBuvim) Date: 2019-09-09
130 130
o) 110
9% 9%
PEAK_BE 74 PEAK 74
70 70
|
ittt
50 50
30 30
10 10
o 460 2463.2465.2467. 2460.2471. 2473. 2475.2477. 2479. 2481. 2483.2485. 2487. 2480.2491. 2493. 2495.2497. 2500 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG BE 54 AVG 54
50 ———— R N A ———
30 30
10 10
460 2463.2465.2467. 2469.2471.2473.2475.2477. 2479, 2451, 2483 2485, 2487, 2489.2491. 2493, 2495.2497. 2500 000 300, 1500 1700 1900 2100 2300 500, 2700, 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 22 Setting 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C9 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Setting

Level (dBuVim) Date: 2019.09.00 Level (dBuVim) Date: 2019-09-09
130 130)
10| 110 1
9% 9%
PEAK 74
70 70
L v
50) S0ttt
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
p K Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition + PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project :
Setting 175 Setting
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
9% 9%
70| 70|
AVG 54
50 O S B R ——
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site :03CHI2-HY
Vv(g. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition V6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto W:1000.000KHz VBW:1.000KHzZ SWT:Auto
Detector +Peak Detector eak
Project 1981244 Project 1244
Setting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C10 of C175




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Level (dBuVim) Date: 2019.09-09 Level (dBuvim) Date: 2019-09-09
130 130
o) 110
9% 9%
PEAK 74
! ! W
4, " /
50 50
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2415 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 175 Setting 1175
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG 54
el TR IS B R ———
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 175 Setting 1175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C11 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Horizontal Fundamental

Level (dBuVim) Date: 2019.09-09

Level (dBuVim) Date: 2019.09-09

130 130)

10| 110

PEAK 74
70|

' L | R P DR

310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting s21 Setting s21
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG 54
50 1 50
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project : 981244
Setting s21 Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C12 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

Level (dBuVim) Date: 2019-09-09

130

10|

PEAK_BE_74

1

430 2440, 2450 2480, 2490 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY

Peak Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Left b I an k
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 1981244
Setting s21
Level (dBuV/m) Date: 2019-09-09
130
o)
90|
70
AVG BE 54
50 1
30
10
430 2440 2450 2460 470, 2450 2490, 2500
Frequency (MHz)
A Site :03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL e t an
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Project 1981244
Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C13 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

1 Vertical Fundamental

Level (dBuVim) Date: 2019.09-09

Level (dBuVim) Date: 2019.09-09

130 130)

10| 110

PEAK 74
70|

. | N I O RO N o

o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting s21 Setting s21
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG 54
50 WM/“‘/
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project : 981244
Setting s21 Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C14 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Vertical Fundamental

Level (dBuVim) Date: 2019-09-09

130

10

PEAK_BE_74

s WMWW

430 2440, 2450 2480, 2490 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY
Peak Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Left B I an k

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Project 1981244
Setting s21
Level (dBuV/m) Date: 2019-09-09
130
o)
90|
70
AVG BE 54
50
30
10
430 2440 2450 2450 2490, 2500

2460 470,
Frequency (MHz)

Site :03CHI2-HY

AVg . Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Left B I an k
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak
Project 1981244
Setting s21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C15 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Level (dBuVim) Date: 2019.09-09 Level (dBuvim) Date: 2019-09-09
130 130
o) 110
B
9% 9%
PEAK_BE 74 PEAK 74
70 70
1 .
50| Bt s
30 30
10 10
o 460 2463.2465.2467. 2460.2471. 2473. 2475.2477. 2479. 2481. 2483.2485. 2487. 2480.2491. 2493. 2495.2497. 2500 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project : 981244
Setting 116 Setting 116
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130)
o) 110
90| 90|
70 70
AVG BE 54 AVG 54
50 . WA”__’V’V_NIJEJ
30 30
10 10
460 2463.2465.2467. 2469.2471.2473.2475.2477. 2479, 2451, 2483.2485. 247, 2489.2491. 2493, 2495.2497. 2500 000 300, 1500 1700 1900 2100 2300 500, 2700, 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 116 Setting 116

TEL : 886-3-327-3456 Page Number : C16 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Level dBuVim) Date: 2019.09.09 Lovel (dBuvim) Date: 20190909
130 130
1o 10
9 9
PEAK BE 74 PEAK 74
70 70
p
sttt
vttt
50 50
30 30
10 10
o 460 2463.2465.2467. 2460.2471. 2473. 2475.2477. 2479. 2481. 2483.2485. 2487. 2480.2491. 2493. 2495.2497. 2500 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 500. 2700. 3000
Frequency (Miz) Frequency (MHz)
Peak Site :03CH12-HY Site :03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition :PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector :Peak
Project 1981244 Project :981244
Setting 116 Setting 116
Level (dBuVim) Date: 2019-09-09 Level (dBuVim) Date: 2019.09.09
130 130
1o 10
90| 90|
70 70
AVG_BE 54 V654
50 T 50 ’_‘J_‘M_/“/‘J
30 30
10 10
460 24632455 2467.2460.2471. 2475.2475.2477. 2479, 2461.2483.2485.2467.2489.2401.2493.2495.2497. 2500 000 300 1500, 4700, 1900 Z100. 2300, 2600 2700 3000
Frequency (Miz) Frequency (MHz)
A Site :03CH12-HY Site :03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_91200_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto : RBW:1000.000KHz VBW:1000KHz SWT:Auto
Deftector +Peak Defector :Peak
Project 1981244 Project :981244
Setting 116 Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C17 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

Level (dBuVim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130)
10| 110 £
9% 9%
PEAK 74
70 70
|
50 50
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
p K Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition + PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 117 Setting 17
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
|
9% 9%
70| 70|
AVG 54
50 S B R R p———
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site :03CHI2-HY
Vv(g. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 117 Setting 17

TEL : 886-3-327-3456

Page Number : C18 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Vertical Fundamental

Level (dBuVim) Date: 2019-09-10

Level (dBuVim) Date: 2019.09-10

130 130)

B
10| 110

PEAK 74
70|

' . Tl T

o 310 2320. 2340. 2360. 2380. 2400. 2415 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 117 Setting 17
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110 i
90| 90|
70 70
AVG 54
50 N I S R ——
30 30
10 10
310 2320 7340 2360 2380 2400 215 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 117 Setting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C19 of C175



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR981244C

Level (dBuVim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130
o) 110 1
9% 9%
PEAK 74
70 70
|
50 50
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1205 Setting 1205
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
90| 90|
70 70
AVG 54
50 50
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project :981244. Project 1981244
Setting 1205 Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C20 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Horizontal Fundamental

Level (dBuV/m) Date: 2019-09-10
130f
N
m

)

®
o
"

o 430 2440. 2450. 2480. 2490. 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY
Peak Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Left b I an k

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Project 1981244
Setting 1205
Level (dBuV/m) Date: 2019-09-10
130
o)
90|
70
AVG BE 54
50
30
10
430 2440 2450 2450 2490, 2500

2460 470,
Frequency (MHz)

Site :03CHI2-HY

AVg . Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Left b I an k
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector : Peak
Project :981244.
Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C21 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

Level (dBuVim) Date: 2019.09-10

Level (dBuVim) Date: 2019.09-10

130 130)

10| 110

PEAK 74
70|

’ M
50 50

310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1205 Setting 1205
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
90| 90|
70 70
AVG 54
50 WM
O I B
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project :981244. Project 1981244
Setting 1205 Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C22 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

Level (dBuVim)

Date: 2019-09-10

130

o)

PEAK_BE 74
70
L
50
30
10
o 430 2440. 2450. 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
P Kk Site :03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL e an
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 1981244
Setting 1205
Level (dBuV/m) Date: 2019-09-10
130
o)
90|
70
AVG BE 54
50
30
10
430 2440 2450 2460 470, 2450 2490, 2500
Frequency (MHz)
A Site :03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL e t an
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak
Project :981244.
Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C23 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Fundamental

Level (dBuVim) Date: 2019-09-10

Level (dBuVim) Date: 2019.09-10

130 130)

10| 110

PEAK_BE 74 PEAK 74

)
W | Tt

460 2463.2465.2467. 2460.2471. 2473. 2475.2477. 2479. 2481. 2483.2485. 2487. 2480.2491. 2493. 2495.2497. 2500 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1155 Setting 1155
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
90| 90|
70 70
AVG BE 54 AVG 54
“ : A B o s e
30 30
10 10
460 2463.2465.2467. 2469.2471.2473.2475.2477. 2479, 2451, 2483 2485. 2487, 2489.2491. 2493.2495.2497. 2500 000 300, 1500 1700 1900 2100 2300 500, 2700, 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1000KHZ SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1155 Setting 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C24 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Level @Buvim) Date: 2019.09-10 Level (dBuvim) Date; 2019.09-10
130f 130|
g 0
%0 %0
peA_BE 74 peAK 74
) ) WMW
i
Kttt i omeriot b
50 50
30 30
10 10
° 460 2463.2465.2467.2469.2471. 2473. 2475.2477. 2479. 2481. 2483.2485. 2487. 2489.2491. 2493.2495.2497. 2500 o, 1000 1300. 1500. 1700. 1900. 2100. 2300. 500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P k Site : 03CH12-HY Site : 03CHI2-HY
ea Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 981244 Project 1981244
Setting 155 Setting 1155
Level (dBuV/im) Date: 2019-09-10 Level (dBuVim) Date: 2019.09-10
130 130
1o 0
90| 90|
7 7
AvG,_Be_ba 54
50 W‘JJM_/\J
30 30
10 10
450 2463.2465.2467.2469.2471. 2473, 2475.24T7. 2479, 2481, 2483.2485 2487 2489.2491.2493. 24952497, 2500 %00 TS0 w00 700 100 7100 200 2600 2700 3000
Frequency (MHz) Frequency (MHz)
A Site : 03CH12-HY Site : 03CHI2-HY
V g . Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Detector : Peak Detector : Peak
Project 981244 Project 1981244
Setting 155 Setting 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C25 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

Level (dBuVim) Date: 2019.09-10 Lovel (dBuvim) Date: 20190910
130 130
10| 110
9 9
PEAK 74
70| 70| J
50 Sttt s o A
30 30
10 10
3102520 7340 7360 2380 2400, 220 2440, 24 000 300 1500, 4700, 1900 z100 2300, 2500 2700 3000
Frequency (MHz) Frequency (MHz)
Peak Site :03CH12-HY Site :03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120b_1328 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project 1981244 Project :981244
Setting 1115 Setting 1115
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130
1o 10
9 9
70| 70|
V654
50) T WM
30 30
10 10
3102520 7340 7360 2380 2400, 220 2440, 24 000 300 1500, 4700, 1900 z100 2300, 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site :03CHI2-HY
Vv(g. Condition : AV6_BE_54 3m HORN_91200_1328 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1328 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector :Peak
Project 1981244 Project :981244
Setting 1115 Setting 1115

TEL : 886-3-327-3456 Page Number : C26 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Horizontal

Fundamental

Peak

Level (dBuVim)

Date: 2019-09-10

130

10|

PEAK_BE 74
70
|
50
30
10
o 430 2440. 2450. 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site :03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 1981244
Setting 1115

Left Blank

Avg.

Level (dBuVim)

Date: 2019-09-10

130

10|

AVG_BE_54

”

430

Site
Condition

Detector
Project
Setting

2440, 2450 2460 470, 2480
Frequency (MHz)

:03CHI2-HY

: AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

i Peak

1981244

:115

2490, 2500

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C27 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Level (dBuVim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130
o) 110 4
9% 9%
PEAK 74
) mw W
50 50
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1115 Setting 1115
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
90| 90|
70 70
AVG 54
. S I B R ———
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto + RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1115 Setting 1115

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C28 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1 Vertical Fundamental
Level (dBuV/m) Date: 2019-09-10
130f
N
m
®
o
"
o 430 2440. 2450. 2480. 2490. 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY
Peak Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Left b I an k

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Project 1981244
Setting 1115
Level (dBuV/m) Date: 2019-09-10
130
o)
90|
70
AVG BE 54
50 1
30
10
430 2440 2450 2450 2490, 2500

2460 470,
Frequency (MHz)

Site :03CHI2-HY f I k
AVg . Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Le t an

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak
Project 1981244
Setting 1115

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C29 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

1 Horizontal Fundamental

Level (dBuVim) Date: 2019.09-10

Level (dBuVim) Date: 2019.09-10

130 130)

10| 110

50 50
pEAK 74
7 7
:
50 50

o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 145 Setting 1145
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
|
90| 90|
70 70
AVG 54
s 50
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto + RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 145 Setting 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C30 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

Level (dBuVim)

Date: 2019-09-10

130

10|

9
70|

PEAK_BE 74
50
30
10
o 430 2440. 2450. 2460. 2470. 2480. 2490. 2500
Frequency (MHz)
Site :03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak
Project 1981244
Setting 145

Left blank

Avg.

Level (dBuVim)

Date: 2019-09-10

130

10|

AVG_BE_54

430

Site
Condition

Detector
Project
Setting

2440, 2450 2460 470, 2480
Frequency (MHz)

:03CHI2-HY

: AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

i Peak

1981244

1145

2490 2500

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C31 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Level (dBuVim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130
10| 110 1
9% 9%
PEAK 74
70 70
|
ol e " st
30 30
10 10
o 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 145 Setting 1145
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130)
o) 110
P
90| 90|
70 70
AVG 54
B D R R B —
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto + RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector : Peak Detector + Peak
Project 1981244 Project 1981244
Setting 145 Setting 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C32 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1 Horizontal Fundamental

Level (dBuV/m) Date: 2019-09-10
130f
"
n

™ e starsns

.
y
"

o 430 2440. 2450. 2480. 2490. 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY
Peak Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Left b I an k

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak

Project 1981244
Setting 145
Level (dBuV/m) Date: 2019-09-10
130
o)
90|
70
AVG BE 54
50
30
10
430 2440 2450 2450 2490, 2500

2460 470,
Frequency (MHz)

Site :03CHI2-HY

AVg . Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Left b I an k
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Detector : Peak
Project 1981244
Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C33 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

1 Horizontal Fundamental

Level (dBuVim) Date: 2019.09-10

Level (dBuVim) Date: 2019.09-10

130 130)

10| 110

1
90 90

PEAK 74
’ /J w

3102320 7340, 2360, 2380 2400, 220, 2040, 24 1000 300, 1500, 4700 1900, 2100 2300 2500 2700, 3000
Frequency (MHz) Frequency (MHz)
P Kk Site :03CHI2-HY Site : 03CHI2-HY
eal Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
Detector +Peak Detector + Peak
Project 1981244 Project 1981244
Setting 1125 Setting 1125
Level (4Buvim) Date: 2019.09-10 Level (dBuvim) Date: 2019-09-10
130 130)
o) 110
90) 90) 1
70 70
AVG 54
50 50 M
30 30
10 10
3102320 7340 2360 2380 2400, 2420 2440, 24 000 300, 1500 1700 1900, 2100 2300. 2500 2700 3000
Frequency (MHz) Frequency (MHz)
A Site :03CHI2-HY Site : 03CHI2-HY
vg. Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto + RBW:1000.000KHzZ VBW:3.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 1981244 Project 1981244
Setting 1125 Setting 1125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C34 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

Peak

Level (dBuVim)

Date: 2019-09-10

130

10|

90
PEAK_BE_74
70|
B
ot et

50

30

10

o 430 2440. 2450. 2460. 2470. 2480.
Frequency (MHz)
Site :03CHI2-HY
Condition + PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project 1981244
Setting 1125

2490 2500

Left blank

Avg.

Level (dBuVim)

Date: 2019-09-10

130

10|

AVG BE 54

50 1

30

10

430 2440 2450 2460 470, 2450 2490, 2500
Frequency (MHz)
Site :03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Detector : Peak
Project 1981244
Setting 1125

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C350f C175



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR981244C

Level (@Buvim) Date: 2019.09-10 Lovel dBuvim) Date: 2019.09-10
130f 130|
119 10 4
9 9
PEAK 74
’ ’ W W
50 50
30 30
10 10
° 310 2320. 2340. 2360. 2380. 2400. 2420. 2440. 24 o, 1000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Frequency (MHz) Frequency (MHz)
P k Site : 03CH12-HY Site : 03CHI2-HY
ea Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project 981244 Project 1981244
Setting 1125 Setting 1125
Level (dBuVim) Date: 2019-09-10 Level (dBuVim) Date: 2019.09.10
130 130
119 10
B
90| 90|
70 70
VG 54
50 50 M
30 30
10 10
3102520, 7540 7360 =D 7400 7450 7440, 24 000 TS0 fs00. 1700, 1900 Zi00. 7300 7500 2700, 3000
Frequency (MHz) Frequency (MHz)
A Site : 03CH12-HY Site : 03CHI2-HY
V g . Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition : AV6_54 3m HORN_9120D_1328 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector :Peak Detector :Peak
Project 981244 Project 1981244
Setting 1125 Setting 1125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C36 of C175




ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

1 Vertical Fundamental

Level (dBuVim) Date: 2019-09-10

130

10|

90
PEAK_BE_74
70
1

o .

430 2440, 2450 2480, 2490 2500

2460, 2470
Frequency (MHz)

Site :03CHI2-HY
Peak Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Left b I an k

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project 1981244
Setting 1125
Level (dBuV/m) Date: 2019-09-10
130
o)
90|
70
AVG BE 54
50
30
10
430 2440 2450 2450 2490, 2500

2460 470,
Frequency (MHz)

Site :03CHI2-HY f I k
AVg . Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Le t an

: RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector : Peak
Project 1981244
Setting 1125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C37 of C175



ssamonias. FCC RADIO TEST REPORT Report No.

: FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

Level (dBuV/m) Date: 2019-09-11 Level (dBuV/m) Date: 2019-09-11
130 130
110| 10|
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 50
4 4
30 30
10 10
000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000 000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition : PEAK_74 3m HORN_91200_1328 HORIZONTAL Condition : PEAK_74 3m HORN_91200_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 120 Setting 120

TEL : 886-3-327-3456 Page Number : C38 of C175

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO6 2437MHz

Level @Buvim) Date: 2019.09-11 Leve (@Buvim) Date: 2019.09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 p 2 50 1 2
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 122 Setting 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C39 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CH11 2462MHz

Level @Buvim) Date: 2019.09-11 Leve (@Buvim) Date: 2019.09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 50
| 2 T 2
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 122 Setting 122

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C40 of C175



ssamonias. FCC RADIO TEST REPORT Report No.

: FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

Level @Buvim) Date: 2019.09-11 Leve (@Buvim) Date: 2019.09-11
130 130
110| 10|
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 50
4 4
30 30
10 10
000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000 000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition : PEAK_74 3m HORN_91200_1328 HORIZONTAL Condition : PEAK_74 3m HORN_91200_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 1175 Setting 1175

TEL : 886-3-327-3456 Page Number : C41 of C175

FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO6 2437MHz

Level @Buvim) Date: 2019.09-11 Leve (@Buvim) Date: 2019.09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 2 50 2
1 1
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 21 Setting :21

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C42 of C175



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CH11 2462MHz

Level @Buvim) Date: 2019.09-11 Leve (@Buvim) Date: 2019.09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 . 50 -
1 1
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 116 Setting 116

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C43 of C175



ssamonias. FCC RADIO TEST REPORT Report No.

: FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz

Level (dBuV/m) Date: 2019-09-11 Level (dBuV/m) Date: 2019-09-11
130 130
110| 10|
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 50
4 4
30 30
10 10
000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000 000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition : PEAK_74 3m HORN_91200_1328 HORIZONTAL Condition : PEAK_74 3m HORN_91200_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 17 Setting 117

TEL : 886-3-327-3456 Page Number : C44 of C175

FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO6 2437MHz

Level (dBuV/m) Date: 2019-09-11 Level (dBuV/m) Date: 2019-09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 2 50 -
1 1
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 1205 Setting 1205

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C45 of C175



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz

Level (dBuV/m) Date: 2019-09-11 Level (dBuV/m) Date: 2019-09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 . 50 2
1 1
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 1155 Setting 1155

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C46 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO3 2422MHz

Level @Buvim) Date: 2019.09-11 Leve (@Buvim) Date: 2019.09-11
130 130
110| 10|
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50| Z 50 2
4 4
30 30
10 10
000 4000 G000, G000, 10000 17000, 14000, 16000, 18000, 20000 22000, 25000 000 4000 G000, G000, 10000 17000, 14000, 16000 18000, 20000 22000, 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition : PEAK_74 3m HORN_91200_1328 HORIZONTAL Condition : PEAK_74 3m HORN_91200_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 1115 Setting 1115

TEL : 886-3-327-3456 Page Number : C47 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Level (dBuV/m) Date: 2019-09-11 Level (dBuV/m) Date: 2019-09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 - 50 -
1 1
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 145 Setting 1145

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C48 of C175



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Level (dBuV/m) Date: 2019-09-11 Level (dBuV/m) Date: 2019-09-11
130f 130|
1o 0
%0 %0
peAK 74 peAK 74
7 7
v 54 v 54
50 - 50 -
1 1
30 30
10 10
o, 1000 4000. 6000. 8000.  10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 o, 1000 4000. 6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
Peak Frequency (MHz) Frequency (MHz)
Site :03CHIZ2-HY Site :03CH12-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1328 VERTICAL
AV Detector : Peak Detector : Peak
g . Project 1981244 Project 1981244
Setting 1125 Setting 1125

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C49 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT40 LF

Horizontal

Vertical

Level (dBuVim)

Date: 2019-09-16

2

"
oP/ o

Site

Condition

Detector
Peak praject

200, 300, 200, 0. E 700, 800,
Frequency (MHz)

:03CHI2-HY

QP 3m BILO6_6111D_37059 HORTZONTAL

: Peak

1981244

Date: 2019.09-16 Level (aBuvim)
0
60
ap
50
R 2
0
5
30, 3
20,
10
900, 1000 0100,
Site
Condition
Detector
Project

200, 300, 200, 0. E
Frequency (MHz)

:03CHI2-HY

QP 3m BILOG_6111D_37059 VERTICAL

: Peak

1981244

700,

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C50 of C175




ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

2 Horizontal Fundamental

1 (dBuv Date: 2019.09-11

A (gBuvim) Date: 2019.09-11

/ PEAK 74
70} /

bbbttt iagpahosobion

S0 B, 700 7360, 76, 7200, Tats 1600 00 B0 1700 100 7106 2300 2600 3700, 000
Froquency (Hz) Froquency (Hiz)
site 03CHIZ-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Pea k RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 981244 Project 981244
Sefting 185 Setting 185
) @B Date: 2019.09-11 A @Buvim)

Date: 2019.09-11

A
r / n
. Al w ——
S E— (A U U o s
30| 30
0] 10
0 220, 7540, 73560 7360, 2400 215 000 o0 te00.  ti00. 200 200 200 2700, 000
Froquency (MHz) Frequency (MHz)
03CHIZ-HY site 03CHIZ-HY
Condition AVG_BE 54 3m HORN_9120D_1328 HORTZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
g . Detector Peak Detector peak
Project 981244 Project 981244
Setting 185 Setting 185
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Vertical

Fundamental

s By Date: 2019.00.1 ) asuvim) Dates2019.08.41
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510 o B0 7560 0. 7400 s G e wen w0 70 B0 200 700 300
reauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 185 Setting 185
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1185 Sefting 185

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal Fundamental
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 21 Setting 21
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90 //v\ 50
o JANA o .
|
‘ oo
50 /\/ 50 =
2 03CHI2-HY Site 03CH12-HY
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ROWO0O000KH £ VOW0010G e SWT-Auto AW 000 000K VBW0010K WA
Detector : Peak Detector Peak
Project 1981244 Project 981244
Setting 21 Setting 21
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Page Number : C53 of C175



ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Peak

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

2 Horizontal Fundamental
o ”\
W 4
o
N
N
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Left blank

Project 981244
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120
1
90| \\’\
. N\
\f\‘ AVG_BE 54|
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Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:0.010KHz SWT:Auto Left b I an k
g . Detector +Peak
Project :981244
Sefting 21

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

1 g8
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Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 21 Setting 21
s aBm) Date: 2019.00.11 J auvim) Dates2019.08.1
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 21 Sefting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
Av + RBW:1000.000KHz VBW:0.010KHz SWT:Auto Left b I an k
g . Detector +Peak
Project :981244
Sefting 21

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental
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Freauency (Mo Freavency (i)
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Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 215 Setting 215
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120 120
1 1o
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting Sefting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

2 Vertical Fundamental

s aBvimy Date:2019.00-10 ) asuvim) oate: 2019.08:0
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Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 215 Setting 215
s aBmy Date:2019.00.10 J auvim) oate: 2019.00:10
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o o

— AVG BE 54
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50 T s e — || ————
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10 1o
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Freaquency (Wiz) Frequency (MHa)
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Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
. Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting s215 Setting

TEL : 886-3-327-3456 Page Number : C58 of C175
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

2 Horizontal Fundamental

1 (dBuv Date: 2019.09-10 A g8y
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site 03CHIZ-HY site 03cHIZHY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
P ea k RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 981284 project 981284
Setting 175 Serting 175
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Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
Av REWZ1000.000KHz VBW:L000KHz SWT:AuTo REWL000.000KHz VBW:L000KH2 SWT:Auto
g . Detector Peak Detector Peak
Project e Project 981284
Setting 175 Setting 175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental
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Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 1175 Setting 175
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requency (iz) Freaency ()
e 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1175 Sefting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Horizontal

Fundamental
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Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 122 Setting 22
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10
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reauency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 122 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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Frequency (WHz)
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:L0OKHz SWT:Auto Left b I an k
g . Detector :Peak
Project 981244
Sefting 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical
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Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 122 Setting 22
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 122 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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Av + RBW:1000.000KHz VBW:L0OKHz SWT:Auto Left B I an k
g . Detector +Peak
Project :981244
Sefting 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

Peak
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ite $03CHI2-HY Site 03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting 1155 Setting 155
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz
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Fundamental
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Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
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1 1o
90| —ﬁ\ 90|
7 n
L v B b4 e s
s0l e 50 R ———— | ——————|
20 P
1o 1
60 9463.2165, 2467 2450 2471 2473. 2475477 24752401 2403 2405 2407 2480 2401 2493 24052457, 2500 G e wen  mo  feo 20 B 200 700 300
Freauency (Mo Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1155 Sefting 155

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Fundamental

) @B Date: 2019-09-10 A (@Buvim) Date: 2019.09-10
130) 130
o) 10
1
% /,r“ %
PEK 74
7 7o L
o I PR SSRGS DU PPN P i s st
E 3
10 10
ST 740 7360, 760 2400, s 1060 o0 4500 4700 106 zion  Zs00 2600 700, 5000
Froquency (WHz) Froquency (HHz)
site 03CHIZ-HY site 03CHIZHY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 2m HORN_9120D_1328 HORIZONTAL
Pea k RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 981244 Project 981244
Setting 7 Setting 7
) @B Date: 20190910 A @BV Date: 2019.09-10
130) 130
o 110
% ] %0
70f A 70
E i 50 —JJt
e
E ‘l 30
10 I 10
ST 740 7360, 7340, 7200, 15 000 oo 500 a0 7 700 Z00 z00. 770, 5000
Fraquency (Hz) Froquoncy (HHr)
03CHIZ-HY site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector Peak Detector Peak
Project 981244 Project 981244
Sefting 7 Setting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Vertical

Fundamental

) g8

)

Date: 2019.0910

) aBavimy oate: 2019.08.10
120 10
1 //,W o
o P
/// pea 74
7 B
) i
. SPUPI| I NERSU PR
s ‘\ ol imipeep o
30 3
1o } 1
510 o B0 7560 0. 7400 s G e wen w0 70 B0 200 700 300
reauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 7 Setting 17
s aBum) Date 2019.08.10 J auvim) oate: 2019.08.10
120 120
1 1o
7| / 70
e s
« « —
20 P
1o 1
510 2 0 7560 70 7400 TS G e wen w0 20 Bl %00 700 300
requency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 7 Sefting 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

Horizontal

Fundamental

1 g8

) Date: 2019.0910

) aBavimy oate: 2019.08:0
120 10
1 1o -
.
o / P
" »A/// ! J L i
1
rutntsrmiritretnacd | Moaire ]
5 s ST S RO e -
30 3
1o 1
S35, 0. 60, 7500 7400 72 70 7850 G e wen W o 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 122 Setting 22
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10
120 120
1 1o
'
90| — \\ %)
70| / 70,
e s
50l p— 50 e ]
20 P
1o 1
S0, 0. 0 7500 7400 742 T4 7850 G e wen w0 20 Bl %00 700 300
reauency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 122 Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

) Buvim) Dote: 20100910
1%
o
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o \
‘\‘”\M PEAK BE 74
o e
.,
-y,
50
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o
TR T 7350, E 7t Zas0, 70, 70
Frequency (WHn)
site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak
Project 1981244
Setting ‘22

Left blank

Avg.

1 (dBuvim)

Date: 2019.0910

Condition

Detector
Project
Sefting

+ AV6_BE_54 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto
+Peak
981244
22

A
T —~—
. AVG BE 54
— —
430 2840, 2450, 2460, 2470, 250, 250, 2500
Freauency (WHz)
£ 03CHIZ-HY

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

2 Vertical Fundamental

) Buvim) Dote: 2010.09-10 2 @mavim)
o) ’“M‘\ 10

\ |
o

7 [
n ! 1u / 1

Date: 2019-09-10

e

OO R e
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S35, 0. 60, 7500 7400 72 70 7850 G e wen W o 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 122 Setting 22
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10

;: - ’“ -

3102320, 240, 2360, 2360, 400, 220, 2440, 2450

000 00, 1500 170 fe0. 2100 2300 2500 2700, 3000
Frequency (WHz) Frequency (MHa)
$03CHI2-HY Site 03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
AV g + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
. Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting 22 Setting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical Fundamental

Peak

A dBuvim)

Date: 2019.0910

130
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S
o) S
T
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7o)
ot
e o
30
10|
430 240, 2450 B 2470, 2450, 250, 2500

Site 03CHI2-HY

460 e
Freauency (WHz)

Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto L eft B I an k

Detector +Peak
Project 981244
Sefting 22

Avg.

1 (dBuvim)

Date: 2019.0910

7
\\\
S AVG BE 54
50 T~
30
10
TE R TN 250, za60. Zar. Za0. za0. 7500
Frequency (WHa)
site +03CHIZ-HY

Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:L0OKHz SWT:Auto Left B I an k

Detector Peak
Project 1981244
Sefting 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C72 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Fundamental

A (dBuvim) Date: 2019.0940 A @BuVim) Date:2019.09-10

S %)
70 7 1

o [ o U RS SRS IR Gves B P N

60 2463.2465, 2467 2450 2471 2473. 24752477 2475 2401 2405 2405 2487, 2489 2401 2493 2452457, 2500 G e wen w0 70 B0z 70 300
Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 14 Setting 14
s aBmy Date:2019.00.10 J auvim) oate: 2019.00:10
120 120
1 1o
a0 a0
] i .
S AVG_BE b4 VG54
s ~_ e e e e e s s s s —
20 P
1o 1
60 9463.2165. 2467 2450.2471 2473, 247547 2475, 2401 2405 2405, 407 2480 2401 2493 24052457, 2500 G e wen  mo  feo 20 B 200 700 300
Freauency (Mo Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 114 Sefting 14
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Vertical Fundamental

s aBvimy Date 2019.08.10 ) asuvim) oate: 2019.08:0
10 120
o o
—
a0 \W %0
o e o1 | pesk 74
7 T, — i
sty
%WM e T e ot
50 e bt A AN A b
20 %
1o 1
60 24672465, 2467, 2468 Z4TR 2472475 24772478 2401, 2403 2405, 2407 2AT0 2401 2400 TS AT, 2500 L O )
Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 14 Setting 14
s aBmy Date 2019.08.10 J auvim) oate: 2019.00:10
a0 10
o o
90| ﬁ\ 90|
70| \\ 70,
L AVG BE 54 AV 54
P e s S e s |
— —
20 P
1o 1
60 24632465, 2467, 2460 24TR A7 2475 2477 478, 2401, 2403 2405, 2407 A0 2401 2405 TS AT, 2500 L O T )
Freauency (Mo Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 114 Sefting 14

TEL : 886-3-327-3456 Page Number : C74 of C175
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

Horizontal

Fundamental

1 (dBuv

Date: 2019.09-10

70} M/
1

AR RS PR TR

« e
/ )\

\

A g8y

Date: 2019-08-10

[ SRRV R S VR S

T T L A

PEAK 74

S07320, 50 750 7340, a7, pTT: 1000 oo 00 w00 1600 706 700 3500 7700 00
Froquency (MHz) Frquency (HHe)
site 03CHIZ-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 981244 Project 981244
Setting 2 Setting 2
) vy Dote: 201909-10 ) @mavim) Date: 20190810
130 130
o 10
90 %
70l f 7o)
/
/ \ o 54
50 = \ 5 e — 1 e —
30 0
o !
S107%0 50 7350 7350, a7, 0. 74 00 [E N T 6 7. 300 70 000
Frequency (MHz) Freauency (HHz)
03CHIZ-HY sit o3CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector Peak Detector Peak
Project 981244 Project 981244
Setting 2 Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

s aBvimy Date: 2019.08.10
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1o
7 T 750 760 7570 7550 7550 750
pra——
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left B I an k
Detector :Peak
Project :981244
Setting 12
) aBvmy Date: 2010.08.10
120
1
a0
[
7 |
N AVG_BE 54
5o AN T
20
1o
T T 750 0. 7475 7450 7550 750
pr——
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto Left B I an k
g . Detector +Peak
Project :981244
Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

2 Vertical Fundamental

A dBuvim) Date: 2019.0910 A @BuVim)

Date: 2019-09-10

r””‘“\”‘”‘*'\

o) /
peaK_74]

. o " S\

5 U AW SV P St it

3102320, 40, 760,

7500 7400 72 70 7850 G e wen w0 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting ‘12 Setting 12
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10
120 120
1 1o
a0 N \ o
o \ 6 54
s 5 R — e N —
20 P
1o 1
S0, 0. 0 7500 7400 742 T4 7850 G e wen  mo  feo 20 Bl %00 700 300
reauency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 112 Sefting 12

TEL : 886-3-327-3456 Page Number : C77 of C175
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Vertical Fundamental

A dBuvim)

Date: 2019.0910

=

v W‘“"\‘\WW

PEAK_BE_74

TR T 7350, E 7t Zas0, . 70
Frequency (WHz)
site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Pe ak +RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto Left b I an k
Detector :Peak
Project 981244
Setting i1
) guvim) Date: 20100910
12
o
sy
\\
o \
. AvG BE 54
o S N
0
o
T T prey 760, 7art, 7ast, 7%, 70
Frequency (WHz)
Site £ 03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL
Av +RBW:1000.000KHz VBW:3.000KHz SWT:Auto Left b I an k
g . Detector +Peak
Project 981244
Sefting 2

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C78 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

) @Buvim) Date: 2019.09-10 A @Buvim) Date: 2019.08-10
130 130)
o) 10
1
o) e n) %)
peak 74|
70 70 }
b i S Y A IOES P o ot N
e 30
10) 1o
3102320 B0 7360, 7380, 2200, 22, 2040, 2450 000 00, 1500 170 1900 2100 2300 2500 2700, 3000
Freauency (o) Freauency (M)
Site 03CHI2-HY Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Pea k +RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
Detector +Peak Detector Peak
Project $981244 Project 981244
Sefting i16 Setting 16
) @Buvim) Date: 2019.09-10 A @Buvim) Date: 2019.09-10
130 130)
o) 10
o) — %) :
e
70 i
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e e e R e s s i — i e
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310220 B0, 360, 7380, 2200, 220, 2040, 2450 000 00, 1500 170 fe0. 2100 2300 2500 2700, 3000
Frequency (WHz) Frequency (MHa)
$03CHI2-HY Site 03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting i16 Setting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental
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1 (4Buvim) Date: 2019.09-10
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e
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Frequency (WHiz)
Site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Project $981244
Sefting i16

Left blank
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Date: 2019.0910
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50 B R e

e

10

430 2040, 250, 2460, 270, 2280, 2280, 2500
Frequency (Wiiz)
Site $03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Detector +Peak
Project 1981244
Sefting 16

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

Vertical

Fundamental

s aBvimy Date:2019.00-10 ) asuvim) oate: 2019.08:0
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1o 1
S35, 0. 60, 7500 7400 72 70 7850 G e wen W o 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting i16 Setting 16
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10
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g
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SO S R R —
20 P
1o 1
S0, 0. 0 7500 7400 742 T4 7850 G e wen w0 20 Bl %00 700 300
reauency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting i16 Sefting 16

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A dBuvim)

Date: 2019.0910

\k. peAK BE 74
7 B |
foo
ot
o s
E
10
a0 20 250, 7460, zar. Za0. 2450, 7500
Frequency (WHz)
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Project $981244
Sefting i16

Left blank

Avg.

1 (dBuvim)

Date: 2019.0910

| AVG_BE 54,
50) e Ss—
e
10
430 2040, 250, 2460, 270, 2280, 2280, 2500
Frequency (Wiiz)
Site $03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL
+RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector +Peak
Project 1981244
Sefting 16

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Horizontal

Fundamental

s aBvimy Date:2019.00-10 ) asuvim) oate: 2019.08:0
120 10
1 1o
o PR P
/ |
) / ) il
- enatci it
& s i Qbbb
30 3
1o 1
S35, 0. 60, 560 7400 72 70 7850 G e wen w0 70 Bz 70 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1135 Setting 135
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10
120 120
1 1o
a0
\ r
20 P
1o 1
510252, 0. 0 7500 0 742 T4 7850 G e wen  mo  feo. 20 Bz 700 300
reauency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORTZONTAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1135 Sefting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Horizontal

Fundamental

Peak

A dBuvim)

Date: 2019.0910

Tk

A

PEAK_BE_74

1

430

Site
Condition

Detector
Project
Sefting

240, 2450 2460, 2470, 2450,
Freauency (WHz)
03CHI2-HY
PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
981244
1135

250, 2500

Left blank

Avg.

(@Buvim)

Date: 2019.0910

y AVG_BE 54,
s0f =
e
10
430 2040, 250, 2460, 270, 2280, 2280, 2500
Frequency (Wiiz)
Site $03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector +Peak
Project 1981244
Sefting 135

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

Vertical

Fundamental

A dBuvim) Date: 2019.0910

A @BuVim)

Date: 2019-09-10

7 o K ]
et
e pecspeirand AR
so U EPUPIPD SV AU PR SAT
30 3
1o 1
510252, 0. 60, 7500 7400 72 70 7850 G e wen w0 70 Bz 70 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1135 Setting 135
s aBm) Date:2019.00.10 J auvim) oate: 2019.00:10
120 120
1 1o
|
a0 // %0 !
7 A/ i
e e s
50| e 50 e ]
20 P
1o 1
S0, 0. 0 7500 0 742 T4 7850 G e Wb mo  feo 20 Bl %00 700 300
reauency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1135 Sefting 135

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

Vertical

Fundamental

A dBuvim) Date: 2019.0910

DO A S
\ PEAK BE 74

Avg.

\ L AVGBESH

-

e

10

430 2040, 250, 2460, 270, 2280, 2280, 2500
Frequency (Wiiz)
Site $03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL
+RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Detector +Peak
Project 1981244
Sefting 135

o
pwe el
5 Mgt
0
o
TR T 7350, E 7t Zas0, 70, 70
Frequency (WHz)
site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Pe ak +RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto Left b I an k
Detector :Peak
Project 981244
Setting 1135
) guvim) Date: 20190910

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal Vertical

Peak
Avg.

Date: 2019.09-11

Date: 2019.09-11 A (dBuvim)
130 130
ol 10
o) %0
PEAK 74 PEAK 74
70} 7
AV 54, v s
50) 50
30 )
0] 10
000 4000. 6000, 8000, 10000. 12000, 14000. 16000. 18000 20000. 22000 2% i000 4000, 6000. 8000 10000, 12000. 14000 1000 18000. 20000. 22000. 25000
Froquency (MHz) Froquoncy (MHz)
site 03CHIZ-HY site 03CH12-HY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector peak Detector peak
Project 981244 Project 981244
Setting 185 Setting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C87 of C175



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s T - s S
30 3
1o 1
G0 4000, G000, 5000, 10000, 12000 74006, 76006, 76000, 70000, 22000, 75000 G0 000, 6000, 8000, 10000, 1200014000 16000 78000, 0000, 72000, 25000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981248 Project 981244
‘a1 Setting 21

Av g. Setting

TEL : 886-3-327-3456 Page Number : C88 of C175
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s T - E 2
30 3
1o 1
G0 4000, G000, 6000, 10000, 12000 74006, 76006, 76000, 20000, 22000, 25000 G0 000, 6000, 6000, 10000, 1200014000 16000 78000, 0000, 72000, 28000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981244 Project 981244
Av g Setting ‘215 Setting

TEL : 886-3-327-3456 Page Number : C89 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019.09-11

PEAK 74
70}
AV 54,
50)
1
30
0]
000 4000. 6000, 8000, 10000. 12000, 14000. 16000. 18000 20000. 22000 2%
Froquency (MHz)
site 03CHIZ-HY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Detector peak
Project 981244
Setting 175

Date: 2019.09-11

peAK 74
7o
v 54
* 1
)
10
1000 4000 G00O.  B000. 10000, 17000, 14000 16000, 18000, 70000 22000, 75000
Frequancy (MHz)
Site 03CHIZ-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector Peak
Project 981244
Sefting 175

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C90 of C175




ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s - E 2
30 3
1o 1
G0 4000, G000, 5000, 10000, 12000 74006, 76006, 76000, 70000, 22000, 75000 G0 000, 6000, 8000, 10000, 1200014000 16000 78000, 0000, 72000, 25000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981248 Project 981244
Av g Setting ‘22 Setting 2

TEL : 886-3-327-3456 Page Number : C91 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s s -
1 '
30 3
1o 1
G0 4000, G000, 6000, 10000, 12000 74006, 76006, 76000, 20000, 22000, 25000 G0 000, 6000, 6000, 10000, 1200014000 16000 78000, 0000, 72000, 28000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak

Project $981244 Project 981244

Av g . Sefting 1155 Setting 155

TEL : 886-3-327-3456 Page Number : C92 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019.09-11

130
ol
o)
PEAK 74
70}
AV 54,
50)
1
30
0]
000 4000. 6000, 8000, 10000. 12000, 14000. 16000. 18000 20000. 22000 2%
Froquency (MHz)
site 03CHIZ-HY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Detector peak
Project 981244
Setting 7

Date: 2019.09-11

PEAK 74
7
v s
50
1
)
10
i000 4000, 6000. 8000 10000, 12000. 14000 1000 18000. 20000. 22000. 25000
Froquoncy (MHz)
site 03CH12-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector peak
Project 981244
Setting 7

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 ' g s
s T - E 3
30 3
1o 1
G0 4000, G000, 5000, 10000, 12000 74006, 76006, 76000, 70000, 22000, 75000 G0 000, 6000, 8000, 10000, 1200014000 16000 78000, 0000, 72000, 25000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981248 Project 981244
‘22 Setting 2

Av g. Setting

TEL : 886-3-327-3456 Page Number : C94 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s > E 2
1 '
30 3
1o 1
G0 4000, G000, 6000, 10000, 12000 74006, 76006, 76000, 20000, 22000, 25000 G0 000, 6000, 6000, 10000, 1200014000 16000 78000, 0000, 72000, 28000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981248 Project 981244
Av g Setting " Setting 1

TEL : 886-3-327-3456 Page Number : C95 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO3 2422MHz

Horizontal Vertical

Peak

Avg.

Date: 2019.09-11

Date: 2019.09-11 A (dBuvim)
130 130
ol 10
o) %0
PEAK 74 PEAK 74
70} 7
AV 54, v s
50) Z 50 3
1 1
30 )
0] 10
000 4000. 6000, 8000, 10000. 12000, 14000. 16000. 18000 20000. 22000 2% i000 4000, 6000. 8000 10000, 12000, 14000 1000 18000. 20000. 22000. 25000
Froquency (MHz) Froquoncy (MHz)
site 03CHIZ-HY site 03CH12-HY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector peak Detector peak
Project 981244 Project 981244
Setting 12 Setting 12

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C96 of C175
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO6 2437MHz

2 Horizontal Vertical

s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s - s -
1 1
30 3
1o 1
G0 4000, G000, 5000, 10000, 12000 74006, 76006, 76000, 70000, 22000, 75000 G0 000, 6000, 8000, 10000, 1200014000 16000 78000, 0000, 72000, 25000
reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak

Project $981244 Project 981244
16

AVg . Sefting i16 Setting

TEL : 886-3-327-3456 Page Number 1 C97 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO9 2452MHz

Horizontal

Vertical

Peak

Avg.

Date: 2019.09-11

1 (4Buvim)
130
o)
o)
pEAK 74
70
avG 54
k 7 2
e
10)
000 4000 6000, 9000, 10000, 12000, 14000. 16000, 16000, 20000, 22000. 25000
Frequency (WHz)
Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak
Project $981244
Sefting $135

Date: 2019.09-11

A 4BuVim)
130)
10
%)
pea 74|
7
VG 54
= 2
B
30
1o
000 4000 6000 0000 10000, 12000, 14000. 16000 10000 20000, 22000. 25000
Frequency (MHz)
Site 03CHI2-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector Peak
Project 981244
Setting 35

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI 2.4GHz 2400~2483.5MHz

ANT 802.11g LF

2 Horizontal Vertical

P oo P
. .
w «

m ol

« [ «
] N I o 5 N
sof—1 O 30 2 e
A ‘“‘]'V' me" W‘M B et
I 3
2| \'N\}V WW 2| '\Aw.u\
¥ ¥
L e O

0. 500, 500,
Frequency (M) Frequency (MHz)

Q P/ site 03CHIZ-HY site < 03CHIZ-HY

Condition QP 3m BILOG_6111D_37059 HORIZONTAL Condition QP 3m BILOG_6111D_37059 VERTICAL
Detector Peak veecror sPeak
Project 981244 Project 1981244

Peak

TEL : 886-3-327-3456 Page Number 1 C99 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

) @B Date: 2019.09-11 A (@Buvim) Date: 2019091
130) 130
1
o e 10
/
" / -
/ PEK 74
7 — o~ 7o
1
5 { o AN e e A Nl
E 3
10 10
ST 740 7360, 760 2400, s 1060 o0 4500 4700 106 zion  Zs00 2600 700, 5000
Froquency (MHz) Froquency (HHz)
site 03CHIZ-HY site 03CHIZHY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 2m HORN_9120D_1328 HORIZONTAL
Pea k RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 981244 Project 981244
Setting 185 Setting 185
) @B Date: 2019091 A @BV Date: 20190911
130) 130
o & 110 !
o / »
n \/ n
o sl
E 50 — e =]
E 30
10 10
ST 740 7360, 7340, 7200, 15 000 o0 4500 4700 100 7o zs00. 7600 7700, 5000
Froquency (MHz) Froquoncy (HHr)
site 03CHIZ-HY site 03cHIZHY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
g . Detector Peak Detector Peak
Project 981244 Project 981244
Sefting 185 Setting 185

TEL : 886-3-327-3456

Page Number : C100 of C175
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

1+2

Vertical

Fundamental

) g8

) Date: 2019.09-11

) aBavimy Dates2019.08.41
120 10
1 1o
-~
/
o / P
peak 74
7 B
1 e
50 - U TP PR T VS W e
30 3
1o 1
510 o B0 7560 0. 7400 s G e wen w0 70 B0 200 700 300
reauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 185 Setting 185
s aBum) Date: 2019.00.11 J auvim) Dates2019.08.1
120 120
1 1o
w / o
/
7 n
e s
s T 5 ——
1o ‘ 1
510 2 0 7560 70 7400 TS G e wen w0 20 Bl %00 700 300
requency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1185 Sefting 185

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1+2

Horizontal

Fundamental

s aBvimy Date 2019.08.41 ) asuvim) Dates2019.08.41
10 120
1
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Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 215 Setting 215
s aBm) Date 2019.08.41 J auvim) Dates2019.08.1
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1
10| /\\ 110
w \ % 1
s
. pe y |
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A
P . i s s B s S
20 P
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ST, EE0 . D EZ 7 Zu0. 70 L O T )
reauency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting Sefting

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C102 of C175



ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A dBuvim)
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Detector :Peak
Project 981244
Setting 1215
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50/ e
S —
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o
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Frequency (WH)
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:0.010KHz SWT:Auto Left b I an k
g . Detector :Peak
Project 981244
Sefting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1+2 Vertical Fundamental

A dBuvim) Date: 2019.09-11 A @BuVim)

Date: 2019.09-11

o
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Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 215 Setting 215
s aBm) Date: 2019.00.11 J auvim) Dates2019.08.1

/ VG 54
50) i 5o —
T — S R E—
e )
10 1o
310220 B0, 360, 7380, 2200, 220, 2040, 2450 000 00, 1500 170 fe0. 2100 2300 2500 2700, 3000
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$03CHI2-HY Site 03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting Setting

TEL : 886-3-327-3456 Page Number : C104 of C175
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

1+2

Vertical Fundamental
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Project 1981244
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto L eft b I an k

Detector Peak
Project 1981244
Sefting

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Horizontal

Fundamental
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Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 215 Setting 215
s aBmy Date:2019.00.07 J auvim) oate 20190007
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Freauency (Mo Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting Sefting
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

1+2

Vertical

Fundamental
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Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 215 Setting 215
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Freauency (Mo Freaency ()
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting Sefting
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2
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Fundamental
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g . Detector Peak Detector Peak
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

1+2

Vertical

Fundamental
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Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1165 Setting 165
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1165 Sefting 165
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FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

s aBvimy Date 2019.08.07 ) asuvim) oate: 20190013
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Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 120 Setting 20
Over Limit Readintemna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBuV dB/m B dB  cm  deg
1% 2437.00 120.35 46.35 74.00 109.46 27.43 6.64 3321 121 0 Pesk
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 120 Sefting 20
Over Limit Readntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz Gu/m &6 @B/ B ds/m @8 8 cm  deg
1% 2437.00 112.01 58.01 54.00 10112 27.43 6.64 33.21 121 0 Aversge
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2
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Setting 20

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

1+2

Vertical

Fundamental
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Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 120 Setting 20
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ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 120 Sefting 20
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

1+2
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Fundamental
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Av + RBW:1000.000KHz VBW:L0OKHz SWT:Auto Left B I an k
g . Detector +Peak
Project :981244
Sefting 20
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Fundamental
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Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 14 Setting 14
s aBmy Date: 2019.00.06 J auvim) oate: 2019.0006
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Freaquency (Wiz) Frequency (MHa)
$03CHI2-HY Site 03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting 14 Setting 14
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Vertical Fundamental
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Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting 14 Setting 14
s aBmy Date:2019.00.07 J auvim) oate: 2019.00.07
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Freaquency (Wiz) Frequency (MHa)
$03CHI2-HY Site 03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
. Detector +Peak Detector Peak
Project 1981244 Project 981244
Sefting 14 Setting 14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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pERK 74
7 ye n
A il | St
ponsiibssis s oo
« i .
30 ‘ 0
o i !
S0 7, 70 7360, D 700, 715 1000 oo 00 o0 1800 706 700 3500 700 00
Froquency (Hz) Frquency (HHe)
site 03CHIZ-HY site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
Peak RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector Peak
Project 981244 Project 981244
Setting 165 Setting 165
) vy Dote: 20190909 ) @mavim) Date: 20190909
130 130
o 10 '
™
o / "
70l A 7o)
/
/,/ AVG_54
50 50 T —t
T
30 0
o !
S0 79, 70 7360, B 7400, 7 00 [E N T i 7. 300 70 000
Frequency () Freauency (HHz)
03CHIZ-HY sit o3CHI2-HY
Condition AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector Peak Detector Peak
Project 981244 Project 981244
Setting 165 Setting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO1 2412MHz

1+2

Vertical

Fundamental

s By Date:2019.00.00 ) asuvim) oate: 20190000
120 10
1 1o
A
o P
peak 74
7 / B
p
- Y R
« T oo e A e
30 3
1o } 1
510 o B0 7560 0. 7400 s G e wen w0 70 B0 200 700 300
reauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1165 Setting 165
s aBum) Date: 2019.00.00 J auvim) oate: 2019.0000
120 120
1 1o
]
a0 a0
7 n
/ e s
5 o e
—
20 P
1o 1
510 2 0 7560 70 7400 TS G e wen w0 20 Bl %00 700 300
requency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1165 Sefting 165

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Horizontal Fundamental

A dBuvim) Date: 2019.09.09 A @BuVim) Date: 2019.09.09

1

o /N oy 10 i
g.. / “ \
§ ; w/f"* i )‘( | pentc 74

| Y

kA ot AN A

3102320, 40, 760,

7500 7400 72 70 7850 G e wen W o 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Sefting 120 Setting 20
s aBm) Date: 2019.00.00 J auvim) oate: 2019.0000
120 120
Mo 110f 1
e
o J .
7 g
50| D v
20 P
1o 1
S0, 0. 0 7500 7400 742 T4 7850 G e wen w0 20 Bl %00 700 300
reauency (iz) Freaency ()
2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 120 Sefting 20

TEL : 886-3-327-3456 Page Number : C118 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

s aBvimy Date: 2019.08.08
120
» ”‘”WW\
e
90f \v\‘b\
- PEAK_BE_74|
7
At
s Mnmm
30
1o
7 T 750 760 7570 7550 7550 750
pra——
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left b I an k
Detector :Peak
Project 981244
Setting 120
) aBvmy Date: 2010.08.08
120
o
~_
. \
\\
7 e
—
T~ . AVG_BE 54
5o
20
1o
T T 750 0. 7475 7450 7550 750
pr——
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:L0OKHz SWT:Auto Left b I an k
g . Detector +Peak
Project :981244
Sefting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

1+2

Vertical

Fundamental

1 g8

) Date: 2019.09.09

) aBavimy oate: 20190000
120 10
1
1 1o
»
] / i
W \
peak 74
m //' n I
—
T O i Lt
so R PO SV
30 3
1o 1
oz 0. 60, 7500 7400 72 70 7850 G e wen W o 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 120 Setting 20
s aBm) Date: 2019.00.00 J auvim) oate: 2019.0000
120 120
1 1o X
\
7 n
S A6 4
o E—— ” s e——
20 P
1o 1
S0, 0. 0 7500 7400 742 T4 7850 G e wen w0 20 Bl %00 700 300
reauency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 120 Sefting 20

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Sefting :20

1+2 Vertical Fundamental
W
o N\
W%M PEAK BE 74
.
o ], e
N
N
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Pe ak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left B I an k
Detectc : Peak
P:o::mo " -9:“1244

Avg.

1 (dBuvim)

Date: 2019.09.09

70 =~
- AVG_BE 54,

50) B

e

10

430 2040, 250, 2460, 270, 2280, 2280, 2500
Frequency (Wiiz)
Site $03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 VERTICAL
+RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

Detector +Peak
Project 1981244
Sefting 20

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Horizontal

Fundamental

A (dBuvim) Date: 2019.09.09

B TR e
.
a0 e

PEAK BE 74
7o)
1

J g8y

)

Date: 2019-09.09

| ek

Avg.

$03CHI2-HY

Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

Detector +Peak

Project 1981244

Sefting i15

Site
Condition

Detector
Project
Setting

B
MM.,M R B i
w Attt e I POV VO R AppTPe M e
30 3
1o 1
60 2463.2465, 2467 2450 2471 2473. 24752477 24752401 2405 2405 2487, 2489 2401 2493 24052457, 2500 G e wen w0 70 B0z 70 300
Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting i15 Setting 15
s aBmy Date: 2019.00.00 J auvim) oate: 2019.0000
120 120
1 1o
NIPREN
a0 a0
70| \ 70|
L\ VG BE b4 y a6 54
5o e — s
s — e
20 P
1o 1
60 2463.2165, 2467 2450 2471 2473, 24752477 24752401 2403 2405 2487 2480 2401 2493 2AS52457._ 2500 G e wen  mo  feo 20 B 200 700 300
Freauency (Mo Freaency ()

03CHI2-HY

AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Peak
981244
15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

1+2

Vertical

Fundamental

Dato: 2019.09.09

o peak_se 4

i T e A

A @BuVim)

Date: 2019-09.09

peaK_74]

(RO RSN SRRV SR prremsmarrries

60 2463.2465, 2467 2450 2471 2473. 24752477 24752401 2405 2405 2487, 2489 2401 2493 24052457, 2500 G e wen w0 70 B0z 70 300
Freauency (Mo Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak.
Project 981244 Project 981244
Setting i15 Setting 15
s aBmy Date: 2019.00.00 J auvim) oate: 2019.0000
120 120
1 1o
90| ;\ 90|
! \L .
— / A
s0l = ——— 11— 50 )/_/h_,J e —— |
20 P
1o 1
60 2463.2165, 2467 2450 2471 2473, 24752477 24752401 2403 2405 2487 2480 2401 2493 2AS52457._ 2500 G e wen  mo  feo 20 B 200 700 300
Freauency (Mo Freaency ()
ite £ 03CHI2-HY Site 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:1.000KHz SWT:Auto RBW:1000.000KHz VBW:1.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting i15 Sefting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C123 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR981244C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Horizontal

Fundamental

1 (dBuv

Date: 2019.0909

. N
m \.\

Dl ottt o

A (gBuvim)

Date: 2019-08.09

N — o md Mo

PEAK 74

S0 70 00 7550 g Jaa0. 38 oo oo o oo s 20w 70 70 208 S0
Froquoncy (hz) Freauancy ()
site 03CHIZ-HY site 03cHIZHY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
P ea k RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
betector Peak betector Peak
Project 981284 project 981284
Setting 105 Serting 105
J B Date: 2018.08.08 —— oate: 2019.09.09
130 120
d o
o (vr\ f\/ w 0
o A u
50) 50, R S e—
e P . e R
(R O I S B
20 2
1o 1
S0 70 700 7550 220 Jaa0. 28 T R T M N P T R T T S0
Froquency (hiz) Freauency ()
03cHIZHY site 03cHIZ MY
Condition AVG_BE_54 3m HORN_91200_1328 HORIZONTAL Condition AVG_54 3m HORN_9120D_1328 HORTZONTAL
AV RBW:1000.000KHZ VBW:3.000KHZ SWT:Auto RBW:1000.000KHz VBW:3 000KHZ SWT:Auto
g. betector Peak vetectar Peak
Project 981284 Project 981284
Setting 105 Setting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

Peak

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

1+2 Horizontal Fundamental

—

I

Ay PEAK_BE_74
7 \
R e S A,

o

N

N
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL

Left Blank

Project 981244
Setting 1105
) aBvmy Date: 2019.00.00
120
1
[
a =\
7 \
\\\/ ; AVG_BE 54|

s0f e —

20

1o

T T 750 0. 7475 7450 7550 750
Froauency (o)
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto Left B I an k
g . Detector +Peak

Project :981244
Sefting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

1+2

Vertical

Fundamental

1 g8

)

Dato: 2019.09.09

) aBavimy oate: 20190000
120 10
1 1o
o AV o
peak 74
70 0 J I
P PPYSHIVAMIE, L WY OO
50 st b APy
30 3
1o 1
S35, 0. 60, 7500 7400 72 70 7850 G e wen w0 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1105 Setting 105
s aBm) Date: 2019.00.00 J auvim) oate: 2019.0000
120 120
1 1o
a0 T %0
] / .
\ e s
« . \ - e ———
=
20 P
1o 1
S0, 0. 0 7500 7400 742 T4 7850 G e wen  mo  feo 20 Bl %00 700 300
reauency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1105 Sefting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

s aBvimy Date: 2019.08.08
120
1
o \
peai e 74
7
| i
s
30
1o
7 T 750 760 7570 7550 750 750
pra——
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
Peak  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left b I an k
Detector :Peak
Project :981244
Setting 1105
) aBvmy Date: 2010.08.08
120
1
a0 |
= \
I
A AVG_BE 54|
5o —
20
1o
T T 750 0. 7475 7450 7550 750
pr——
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
Av + RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto Left b I an k
g . Detector +Peak
Project :981244
Setting 105

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

A dBuvim) Date: 2019.09.09

/\/”\f‘

,n Ew;

3102320, 40, 760,

2400, 220, 2440, 2450

J g8y

) Date: 2019.09.09

50 bt st A

{ peaK_74]

—— ——

Avg.

310220 B0, 360, 7380, 2200, 220, 2040, 2450
Frequency (WHz)
$03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto
Detector +Peak
Project 1981244
Sefting 145

7500 G e wen W o 70 B0 200 700 300
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1145 Setting 145
s aBm) Date: 2019.00.00 J auvim) oate: 2019.0000

000 00, 1500 170 fe0. 2100 2300 2500 2700, 3000
Frequency (MHa)
Site 03CHI2-HY
Condition AVG_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak
Project 981244
Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

s aBvimy Date: 2019.08.08
120
1 —
~ Sy
o \
\
\ peai e 74
7 N
Yengpnet
o [
30
1o
7 T 750 760 7570 7550 7550 750
pra——
site 03CHI2-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
Peak  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto Left b I an k
Detector :Peak
Project :981244
Setting 145
) aBvmy Date: 2010.08.08
120
1
—
o T ™
70 N\
\"’/ﬁ Ay AVG_BE 54|
& R
20
1o
T T 750 0. 7475 7450 7550 750
pr——
Site 2 03CHI2-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
Av + RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto Left b I an k
g . Detector +Peak
Project :981244
Setting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Vertical

Fundamental

1 g8

) Date: 2019.09.09

) uvim) oate: 20190000
10 120
o o .
AR
g.. Y, o
70| Jl 70|
bl
al o st e
s ol o
20 %
1o 1
TR, . 750, 7300 700 7 Za0. 70 L O T )
Freauency (o) Freavency (i)
Site 03CHI12-HY Site 03CH12-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Peak + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector Peak
Project 981244 Project 981244
Setting 1145 Setting 145
) dBovim) Date: 2019.00.00 J auvim) oate: 2019.0000
a0 10
o o
|
a0 AT %0
"/
7 n
./ A6 4
s e 5 — e
20 P
1o 1
ST, EE0 . D EZ 7 Zu0. 70 L O T )
reauency (iz) Freaency ()
ite 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition /AV6_54 3m HORN_9120D_1328 VERTICAL
AV + RBW:1000.000KHz VBW:3.000KHz SWT:Auto RBW:1000.000KHz VBW:3.000KHz SWT:Auto
g . Detector +Peak Detector Peak
Project :981244 Project 981244
Sefting 1145 Sefting 145

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR981244C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

1+2

Horizontal

Fundamental

A dBuvim)

Dato: 2019.09.09

AT e

pear B 74
o
A P
50
0
o
TR T 7350, E 7t Zas0, 70, 70
Frequency (WHz)
site 03CHIZ-HY
Condition PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

1+2

Horizontal

Fundamental

Peak

A dBuvim)

Dato: 2019.09.09

MW‘«M\ T

o]
Mmm.«.m
T A O

Site
Condition

Detector
Project
Sefting

460
Freauency (WHz)

03CHI2-HY

PEAK_BE_74 3m HORN_9120D_1328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
+Peak
981244
(115

Left blank

Avg.

(@Buvim)

Date: 2019.09.09

-
N AVG_BE 54,

50)

e

10

430 2040, 250, 2460, 270, 2280, 2280, 2500
Frequency (Wiiz)
Site $03CHI2-HY
Condition + AVG_BE_54 3m HORN_9120D_1328 HORTZONTAL
+RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Detector +Peak
Project 1981244
Sefting 15

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 C133 of C175



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz
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s aBvimy Date: 2019.00.1 ) asuvim) Dates2019.08.41
120 10
1 1o
o P
peak 74 peat 74
7 B
ave 54 g s
s - 5 T 2
30 3
1o 1
G0 4000, G000, 5000, 10000, 12000 74006, 76006, 76000, 70000, 22000, 75000 G0 000, 6000, 8000, 10000, 1200014000 16000 78000, 0000, 72000, 25000
reauency (W) Freqvency ()
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Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981244 Project 981244
Av g Setting ‘215 Setting
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz
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Detector  :Peak Detectar Peak

Project 981244 Project 981244

AVg . Sefting s215 Setting
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+2 Horizontal Vertical
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reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project ‘981248 Project 981244
‘20 Setting 20

Av g. Setting
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical
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Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project <981248 Project 981244
" Setting 1

Av g. Setting
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1+2 Horizontal Vertical
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reauency (W) Freqvency ()
Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak

Project 981244 Project 981244
20

AVg . Sefting :20 Setting

TEL : 886-3-327-3456 Page Number : C143 of C175
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR981244C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Vertical
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Peak site 03CHIZ-HY site 03CHI2-HY
Condifion PEAK_74 3m HORN_91200_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector  :Peak Detectar Peak
Project ‘981244 Project 981244
Av g Setting 5 Setting 15
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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Setting 105 Setting 105
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO9 2452MHz
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Detector  :Peak Detectar Peak
Project ‘981244 Project 981244

Av g . Sefting :115 Setting 15
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz
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<TXBF Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11ac VHT 20 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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